I IR T R |

|

i

Yy

B

-1

Ve -}

ORIGINAL.

Placid Lakes Utilities, Inc.
Docket No. 000295-WU
Application to Increase Rates and Chafge_s
In

Highlands County, Florida

MINIMUM FILING REQUIREMENTS

GUASTELLA ASSOCIATES, INC.

DOCUMENT NUMBER-DATE
07085 Ju-98

FPSC-RECORDS/REPORTING



Placid Lakes Utilities, Inc.
Docket No. 000295-WU
Application to Increase Rates and Charges
In

Highlands County, Florida

MINIMUM FILING REQUIREMENTS

GUASTELLA ASSOCIATES, INC.




Placid Lakes Utilities, Inc.
Docket No. 000295-WU
Application to Increase Rates and Charges

In
Highlands County, Florida

VOLUME |
Containing

Financial, Rate and Engineering
Minimum Filing Requirements

For Historical Test Year Ending December 31,1999
[...]
Clty: take Placid, State: Zip Code:

®Systam Type: O community; O non-transient nnnvcnﬁmunity: T non-community; 3 consecutive _ . S
®No. of Service Connactions at End of Reporting Month: f#)  ; ®Toial Population Served at End _uf Reporting Month:

x 1.7

Water Treatmant Plant Informatien 8763 2427
® Treatment Plant 941-464-8763 or

Nama: Placid Lakes Utilities Telephane No.:

Addrass: &4 AR Washington Bivd. NA P i 33852

City ______ lake Placid State: _— _ Zip Code:
®Permitted Maximum Oay Capacity of Plant; . 440 gpd: ®Plant Categery ang Class per Ruls 62-699.310(3), F.A.C.:
*Plant Operators: See Page 3. '

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH:YEAR OF J% l_}/ 299 : See Page .

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: Ses Page 4.

STATEMENT BY LEADICHIEF WATER TREATMENT PLANT OPERATOR

l, the undersigned feadichief operator of the water treatment plant listed in Pars | of this form, certity that, 1o the best of my knowledge ana
betief, the information provided in this report is true and accurate.

Also, | certify that the follewing additional operations records applicshle to this plant were prepared each day a certified operator stafled or

visited tha plant during the reporting month indicated an this repart and that these records will be maimained ‘available for review at the plant
site for not lass than five years: :

fecords of amounts of chemicals used and chemical feed rates:

process perfarmance recards for coagutationificcculation {e.g., source water temperaturs, pH, turhigity, color, and alkalinity and process
effluent pH and alkalinity in addition ta chemical faed rates); . .

®  process performance records for sadimentation (e.g., pracess effluant turhidity and siudge volume produced);

®

pracess pertormanca racords for filtration (e.g. process effluant turbidity and colos, number of filters in service: fillratiun-krale.'; L':'l‘:i filtes
run volumes, head losses, length of filter runs, frequancy of backwash, amaunt of backwash water used, duration of backwask,
backwash rates): '

process performanca records for lime-soda ash softening {e
coaquiation/fiocculation, sadimentation, and filtration;

process performance records for ion exchange softening (a.g., fead and bypass flows, blend rate, and salt and brine usedk:
°

. ; . 4
process perfermance racords for raverse osmosis (d.g., feed, product, and irine flows; faed pressure, temperature, p, conductivity, an
turbidity; product pH and conductivity; and brina pH and canductivityl; and

: . . . |
Process parformance records for electrodialysis {e.q., polarity, faed temperature and total dissolved solids, product conductivity and tota
dissolved solids, dilute flow rate, brine make-up, pressures, and volts/ampsi:

g., source water and process effluent hardness in addition ta recerds far

3-S. 99 Seth G fedebrisc 4%
Signature pnd Oate

Name and Ceruficate Number (piease type or print)

Page |




and for Consecutive Public W
Sy:tem PWS Idantification Numbsgr:

Treatmeat Plant Mama:

_Placid Lakes

m—vaw semsawe wywswsonr WL WAG UIUUTIOD WALES l

ater Systems that Treat Their Water
5280223

AnernainSubsinwe OFF Form ¢3-8353.812.2

Tle:

Il SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF __Twly [

*Typa of Residuai Disinfectant Maintained in Distribution System Served by Plant; O free chiorine: O combined chioring (chioramine;

Q chiorine dioxide

s i T 3 N U :
Tl TR WY e s i Sn e Reperte
Hours “| ;" Quantity of Finished | Number of instances | Loy 11| Emerger
‘| ‘Prantin wg::':’?w:mm:h Plam| Concenvationat. .|~ ~Re " :Where Residual | 1orAbne::
Momh |Operation} ~ * *  [gailons) Entry to Distribution | . Disinte = Disinfectant..” Qpers:
-l . System tmg/L)*7 4" Conaitiz
L dRACOO s
2 [l ) <
= 24100 L=
nd ISP o s
2 co0 (Y
S I EEs) /.o
L L o%0 XS
= 277009 Le = I
9 ﬂgﬂsow . o :
= 1baseg 1.6
2O 3ach £
12 2R oD £.C
id [6GO80 /3
LS A B oct) )
18 _AL60 LAY
18 1820 s
17 _ﬁqm lﬁ
L 127059 o,
;: 2 44000 S. %
k11455 o) .o
" 00 L1
e 24 yoon K
A 2 78000 L2
2 J2Y0O LY
as 24 Y80 s
26 371600 I
2 PETI LS
a8 _344o00 1o
L] 0Q% /4 [~
o 23000 L
3 oo ' ,
Totai | XXXXXX 2182600 KXXXXXAXXXXXX | KEXXKRXRXX A XXRXXXRKXXX] XXXXXX
Avg, [ XXXXXXE | XXXXXXXAXXKXLX | XXXKXXXXXXK FXXAXKLXXXXXKXXXK [ XXXXKXXXXXKX | XXXXXX
Max. |XXXXXX|" 297000 AXXKXXXAXKKXX | XRXRRKXALK | XXXXXRXAKXKLLXK fRRAXRRRKXXX | XXXXXXK
: ""':' 4Ny Gmae the rexidus! Cizinfectant CONGEnIiraucsn &t N8 entTy 10 e CiEBDUTION Systarn crops oslow the equivasent of (.2 mgsL o!
¢ svailable

mo/L of fraw available chicring and notify the Department or the
Rule 62.555.35043), EA.C

i 8¢ any time 1he residus! disin

chioring,

Page 2

chlarine, immediately incressa the chicrine dose unti the residunl disinfectant concentration is af least equivsient 1o 0.2
appropriats ACPHU by wire or telephorne within 24 hours pursuant 1c

fectant concentration in the diswuibution syztem draps below the equivatent of a 2 mgrL q:f {n’cdz‘\::f::;
immadistely increase the chisrine dose and/or fiush sppropriste poriions of tha distribution syxtam untl the residus :
concantration is at least eguivaient to 0.2 mg/L of free available chiorine n

nd notify the Department or the appropriata ACPHU by wire
is/ephone within 24 hours pursuant to Ruie 62-558.350(3), F.A.C. :



fﬂ Department of AltarnstasSubsutute OEP Form 82-555.91010)
el Environmental Protection

Monthly Operation Report for Public Water Systems that Use Ground Water

and for Consecutive Public Water Systems that Treat Their Water

" INSTRUCTIONS: Ses Paga 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION
Watar System Information
®System Name: Placid Lakes Utilities

PWS Idenification No.x 200223
® System Qwnep -465-0345 or 8763
Name; Lake Placid Holding Company . Telephone No.: 941
- Address: 2000Jefferson Ave. - e i
City: Lake Placid, .. State: Zip Coda:

®Systam Type: O carmwmunity; O nan-transiamy non- corm'mmxy, O non-community; O consacutive

®Na. of Sarvics Connections at End of Reporting Manth: Bi( ; ®Tuotal Population Snrvad at End nf Reporting Monih: 22 ) 2

Water Treatment Plant_information x {¢ 1
® Treatment

Nama: Placid Lakes Utilities

941-46k-8763 or 2427
Address: 458 <R Washington Blvd. MW

Telephona No.:

—FE— 33852
City: Lake Placid State: Zip Cade:
SPermitted Meximum Oay Capatity of Plant: _, 440 gpd; @ Plant Catagory and Class per Rula 62-699.310(3), F.A.L:
®Plant Operators: Ses Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTE:YEAR OF T~ J979 : Sea Page -.

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

], tha undersigned leadichief operator of the water treatment plant listed in Part | of this form, certify that, io the best of my knowledge anc
behel the information provided in this report is trua and accurate.

Also, I certify that the following additional operations recards applicable to this plam were prepared each day a certified operator staffed or

visited the plant during the regorting manth indicated on this report and that these records will be maintained ‘availabte for review at the plant
site for nat lass than five yoars: -

racords of ameunts of chemicals used and chemical feed ratas:
®

process parformanca recards for coagulationiflocculation (a.g. sourca water temperature, pM, turbidity, calor, and alkalinity and process
etfluent pH and alkatinity in addition to chemical feed rates);
)

pracess per{ormance records for sadimentation {e.g., process effiuent turbidity and sludgs veluma produced);
® process performance records for filtration (e.g., pracess effluent turbidity and color, number of fiters in servics, filtration rates, vait filter

run volumes, head lossas, length of filter runs, frequency of backwash, amount of backwash water used, duration of backwash, and
backwash sates);

precess parformance records for lime-soda ash saftening {e.g, ssurce water and pracess eifivent hardness in addition to recards for
caagulation/flocculation, sedimentation, and filtration);

Process gerformanca racords for ion exchange softening le.g., feed and bypass flows, blend rate, and salt and brine used);
®  process performance records for reversa osmosis (a.0., feed, product, and irine flows; feed pressure, temperature, pH, conductivity, and
turbidity; product pH and conductivity; and brine pH and coaductivity); and

pracass pecformance records for electradialysis lo.g., polarity, feed temperature and total dissolved solids, praduct conductivity and total
dissolved soiigs, dilute flow rate, brine make-up, pressures, and voltsiamps),

ol f e Sestt ¢ fledhias  CULT
ignatlire and Cate

Name apd Certificate Numher {please type of print)

Page 1



. e e e o g we—snen sasmae wWut WEMUMM WV ALETD
nd tor Consecutive Public Water Systems that Traat Their Wates
Sy.sm PWS ldentification Numbsr: 5280223

Treatmant Plant Nama: Placid Lakes Utilillies

AnstanteSubsutuie OTP Fom §2.585.913.C

Il SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF _ Twpe /92T

®Type of Residual Disinfectsnt Maintained in Distribution System Served hf.ﬂm: Q free chloting: O combined chioring (chisraminei;
O chloring dinxida

£ A% 0 T TEL Hepcrte
Day.of | Hours “] :: Quantity of Finishad ° al§ Emerger
the “| Plantin | Water Produced.by Plant at..] R 21| o Abnar:
Month {Qperation} © * * [gailons) Entry to Distributlon | - Disinte 2t Operas:
e : System (mg{L}*. .| Cont 1 Lonaitic
5 el Y o g
e L -"”ﬁ- , P
1 asn 4.8
= O ' [A5)
3 | poa J. &
2 _A25 o Lo
s EICD |-
2 Qlbcos Lo
v F2208% o=
S _23 ¥o00 0.5
3 liioas 0.5
Uy 232 D.S_
n { 5.2
12 Q285
D QIo% 8.4
U 22700 N
:: ga0s 2.
Ly 232550 8.7
18 {gyoen &L
L) 1Q3oeR Ls &=
20 GACSR 1.9
2 £3b6es 2.0
22 26 °. j
a1 1903sc (.5
24 LY S0 5.
28 [BoG a.
26 JSo toe . O
=1 3Cpess LE
o {68000 2.
29 13¥cke °.%
= —AYesct Nl R
N
Total | XXXXXX] 1Y Coos XXXXXXXXXXXKX | KXXRXXXRKK 2 AXXXXXXXXXX | XXKX XX
Av. [XXXXXK{ 91 oo RERXXXRXXKXKK | XXXXXXXKXK | KHXXXXKXEXXXKXXX | XXXXXXXXXKX] XX XX XX
Max. TXXXXXX[ . XXXXXXXXXKXXXK | XXXXKXKXKIK [ KHRKKCXRXXXKXKE [ XRXRXX XXX KRR | KRKXK XX
: :;:‘ any UMe N8 reXI0UN CISINTECIENT CONCANTALON &1 Ihe ONTTY 16 the iSTIOLUON systam Crops Lelaw the equivalent of 0.2 mgsL o'

® avaisbie chiorine, immediately increase the chiorine dase until the residus! disinfactant concsntration is st least equiveient 10 0.2

mo/L of free aveilsble chiarine and notfy the Oepartment or the sppropriste ACPHU by wire Or telephona within 24 hours pursuant 1@
Ruis 62.855.380(2), F.A.C.

It at snry time the rexicust disinfectant concentration in the distribution system drops below the equivalent of 0.2 mg/l. of free avariab.

¢hlarine, immucistely incresse the chioring dose andfor flush sppropriste portions of the diswribution system until the residual disinfec:

coencontration is at lsast equiveient to 0.2 my/sL of free svaiizble chiorine any notify the Departmant or the appropriate ACPHU by wire
telephone within 24 hours pursuant to Aule 62-555.350{3), F.A.C, :

Page 2



s

‘/ Departm ent Of AlternaterSubstitute GEP Form 61-355.810100
!."_..__.""; It Environmental Protection

Manthly Gperation Report for Puhlic Water Systems that Use Ground Water

and for Consecutive Public Water Systems that Treat Their Water

- INSTRUCTIONS: Ses Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water System information
& System Name: Placid lakes Utilities 5280223

PWS [dentification No.:
©System Qwnar . -465-0345 or 8763
Name: Lake Placid Holding Company Telephone No: -
- Address: 2000Jefrerson Ave. — AR
City: Lake Placid, LT

State: _ Zip Cade:

o 8ystar Type: ™ tammunity; O fon-transignt non-community; O non-community; O consacutive

®Na. of Service Connections a8 €nd of Reporting Month: J$9¢ .VTO?I ;OFUIBKEOB Served at End of Reporting Momth: _2520
Water Treatment Plant Information ’
O!tgglmang Plant

Name: Placid Lakes Utilities

941-464f-8763 or 2427
Address: GbD g Washington Bivd. NW

Telephone Na.:

5 —33852

City: Lake Placid State: Zip Code:

ePermitted Maximum Day Capacity of Plant: _. 440
®Plant Qperators: Sag Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTE:YEAR OF r y L2997 : See Page .

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: See Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

l'. ths uqdersigned lead/chief operator of the water wreatment plant fisted in Part 1 of this form, certity that, to the best of my knowledge ang
belief, the information provided in this report is true and accurats.

gpd; ePlant Category and Class per Rule 62-839.310(3), F.AC.

Alsg, | centify that the faliowing additional operations records applicable 10 this plant werd prepared each day a certified operator staffed or

vgsitad the plant during the reporting month indicated on this report and that these recards will be maintained ‘available for review at the glant
sita far not less than five years: :

. racords of amounts of chemicals ysed and chemicat fesd ratss;

process performance records for coagulationiflocculation fe.q., source water temperaturs, pH, tuchidity, calor, and alkalinity and process
offluent pH and aikalinity in addition to chemical feed ratesi;

®  process performance recards for sedimentation (a.g., procass effiuant turbidity and siudge volume produced);

®  process performance records for filtration le.g., process effluent turbidity and cotor, number of filters in service, filtration rates, vait filter
fun volumas, head losses, fength of filter runs, frequency of backwash, amount of backwash water used, duration of backwast. and
backwash rates): '

pracess performance records for lime-soda ash softening le.g., source water and process effluent hardness in addition to records for
coagulationiflocculation, sedimentation, and filtration; .

process performance racords far ion exchange scftening {e.g., feed and bypass flows. blend rate, and salt and brine uzedl;
® process performance records for reverse asmosis (e.g., fead, product, and trine flows: leed pressure, temperature, pH, conductivity, and
turbidity; praduct pH and conductivity; and brina pH and coaductivity); and
Pracess performance records for electrodialysis (e.q., polarit

y, fead temperature and total dissoived solids, product conductivity and tatal
tissolved solids, dilute flow rate, bring make-up, prassures, and valiglampsi; ‘

: Scct @ lhehedius CHELY
Signature and Date Nar

Name and Certificate Number {please type or print)

Page 1



W - s e s wesaw TTuws wyesGHIS WidL USE WFOUNO WAlEr
and for Consecutive Public Water Systems that Treat Their Water

Syrtum PWS ldentification Numbar: 5280223 .

Treatment Plant Name; Placid [akes Utiiities

: ‘ AnmnstarSubttinng OFP Fom 42.565.512.2

. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH/YEAR OF M?q

®Type of Residual Disintectant Maintained in Distribution System Sarved by Plant: O fres chlorine; O combined chloring (chloraminel;
Q chioring dinxidg

< P v i wa e ISR T b e R T
: . T e
Qay.of| “Hours | :  Quantity of Finished * | ~ Disinfactant .| Number of instances | Emerger
the | Plant in | Water Produced. by Plant| Concentrador at:.. " ‘Whera fesiduat - 2| or-Abnce:
Month (Operation| * * *  [gallens) Entry to Distribution o Disirifectant. > , Qperat:
- Conaitic
d AY30c0
2 ‘Jﬁgm
2 IS0 60
4 5 LSO
2 33900
s 337520
: 2 ¢-f£oeo
2 A pSese
19 A07600
X 25065
12 J20606
i IS 3.000
D ;
:5 12502 YA 4 L.
= _Y%/060 20 s
463600 o=y o
- _3 25000 Y, of
w ha EL-K
> R0 Lo e
800 5. a. a
= _Fi3e00 L2 re
= _2J§50e e Lo
2% M‘b _L:Z —L-_ﬁ
27 —M - "‘ i l;g
3 3 5¢ex0 & Lo
- oS00 LY -
= 45 3050 bo Y
B g3 J, © o 5
N S0 Ty -
— =
Total | XXXXXX 9993 200 XXXXXXXXXXXXX | XXXXXXXXKK RXXXXXXXXLXX | XXXXXX
Avg. [ XXXXXX| 21 000 XXXXXXXXXXXAX [XXXXKKXKKK | KRXKXXXXXXXKXK (XXXXXKKXXXX § XXXXXX
Max. [ XXXXXX Tﬁ XXXXXXXXXXXXX | KAXXXEKKKK | KAXKKREKIRKKRK | XKXKXKXKXXK | KXXX XX
" #f stany ume tia ra.

EICUAE diIBINFICIINT CONCANITANGH 81 118 eNUTY (0 the GistnouLOn System Grops Dalow the equivaient of U, mgsL o°
frae svaiiable cp

farine, immedistely incresse tha chiorine doss until the residual disinfactant concentration i at least equivalent to 0.2
me/L of Irae availstie chicrine

and nouly the Qeasrtment or tha approprista ACPHU by wire ar telephona within 24 hours pursuant [o
Rule 62-555.350(3), F.A.C. - equi '
i as fny time the resiqusi disinfectant concontrstion in the distribution sysiem urops below the ivaient of 0.2 mg/L a't frae l_l\f_a:fiab_.
chiorins, immeoistaty incranse the chiorine dose and/or flush sppropriate portions of the disiributon syatem until the rasigusy 40 CF

concentration is at least equivelent ta 0.2 mg/L of free svailable chicrine nnd notify the Oepartmant or the spprogniste ACPHU by wue
te/aphane wathin 24 hours pursuant to Aule 62-555.350/3]. F.A.C. :

Pags 2



=
fro

Department of
Environmental Protection

AltarnaterSubsitut DEP Form 62.585.910(0)

Monthly Qperation Report for Public Water Systems that Use Ground Wate

and for Consecutive Public Water Systems that Treat Their Water

' INSTRUCTH_JNS: Ses Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water Svstem Informaticn .
®System Nama: Placid Lakes Utilities

PWS identification No: 280223
®System Qwner ] -465-0345 or 876
Nama: Lakei_glacid HOJ-dlng Cmpany Te[gphana No.: 941
Address: 2000Jefferson Ave. - 27RE2
City: Lake Placid, L. State: Zip Code:

®Systam Type: Of community; O nan-transisnt non-community; G non-comemunity; O consecutive

®No. ot Sarvica Connections at End of Reporting Month: {39 ; ®Total Population Served at End ot Reporting Month: _2.36 3

Water Treatment Plant taformation K47

@ Treatment Plan .
Name: Placid Lakes Utilities Telephone No.:
Addrass; 302 Washington Blvd. NW 23852
City: Lake Placid S T2 Zip Coder -

®Permitied Maximum Day Capacity of Plant: _.440 9pd; ®Plam Category and Class per Rule 62:699.310(3), F.A.C.

®Flant Operators: Sea Page 3. -

941-465-8763 or 2427

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH:YEAR OF Afril 1939 : Ses Page

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAININC
EPICHLOROHYDRIN, AND/OR {RON AND MANGANESE SEQUESTRANT: See Page 4.

- STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

!. the un.detsigned leadichief operator of the water treatment plant listed in Part | of this form, certify that, 18 the best of my knowledge and
betief, the information peovided in this report is trus and accurate.

* Also, | cortity that the following additional operations records appiicable ta this plant wers prepated each day a certified operator staffed or

vfsi&ed the plant during the reporting month indicated on this report and that these records will ba maintained avaiiable for review at the plant
site for not less than five years:

racords of amounts of chamicals used and chemical feed Tates;
)

process perfarmance records for coagulationiflacculation {a.g., sourca water temperaturs, pH, turhidity, color, and alkalinity and process
stfluent pH and alkafinity in addition o chemical feed rates};
[ ]

process parfarmance records for sedimentation (e.g., pracess effluent turbidity and sludge velume produced);

process parformance records for filization {8.g., procass effluant turbidity and color, number of filters in service, fillration rates, vait filtes
nn volumes, head losses, len

gth of filter runs, frequency of backwash, amount of backwash water used, duration of backwask, and
backwash rates); S :

process parformance records for lime-soda ash softening (e.g., sourca water and procass effluent hardness in addition 10 records for
coagulationiflocculation, sedimentation, and filtrationk; '

process perfosmance records for ion exchange softening (e.g., feed and bypass flows. blend rate, and salt and beine wued);

pracess performance records for reverse osmosis (e.g., fesd, product, and :rine flows; feed pressure, temperature, pH, canductivity, and
turbidity; peoduct pH and conductivity; and brine pH and conductivity); and _

process performance recards {or electrodialysis {e.g., polarity, fesd femperaturs and
dissalved solids, dilute flow rate, brine make-up, pressures, and voltsiamps).

@ o @

total dissalved solids, product conductivity and total

' Saett € Y behiug CHgL>
Signaturs and Date Nar

Name and Certificate Number (please type or print)

Page 1



= saNemw et e WA YR R AWS

anu tor Consecutive Public Water Systems ihat Treat Their Water
Syztem PWS Identification Numbar: 8280223

Treatment Plant Name: Placid Lakes wUtilities

L AltsensisrSubsitute OEP Form 62.865.512.2

i SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF ,{m.'l /299

®Type of Residual Disinfectant Maintained in Oistribution System Served by Mant: O Ires chlorine; © combined chiorine {chloraminal;
Q chlorine dioxide

: ‘i _ .
AS R I TR ¥ Soneny P R e e Repcrte
y.of | Hours “| " Quaniity of Finished * | ~ Disinfectant. Lowest. | Number of instances | Lowest Residual | Emerger
“the “| ‘Plantin | Water Produced.by Plant{ Concentration st Rasidual. | ~-Where Residual | ¥ Disinfectant: T'or Abnor:
Morith |Qpecation} * * *  (gaitons) Entry to Diswribution | - Disinfectant | .. Dlisirifectant. Concenvation:at] .opera::
e} . ' System {mgsL)*:;:| Cone: i 2 Conditic
1 5 ‘l;oeﬁ
2 234 00C
3 s
3 RS _
s 347600 o X
g 35900 1.0 o
? 33000 X3 -
: 292000 /S
YHiqpso 2
10 qcﬁﬁ TS
= _§§5000 [0
12 {73 c00 1.2
2 3$3.000 L2
= _2%5060 [
= 43y a0 Ay
LU _269000 .09
LU gl O
18 J10 0o ig
19 7 qmoD 7"
i 1 74oC0 &
2 12 7003 Lo
a2 040 )
& H17260 0.5
24 S 000 aYy
28 205060 o=
26 Yasole oS
27 A 2000 TS
ae 29] o000 Tea
o 333 e 2.
N __&q o) =
Total [XXXXXX| pr Crop S XXRXX KRN KRR | XRHRIRRIIR] s PRRRRRKRRICK| KHHRXK
Avg. |XXXXXX|  ,2.#72 KXXRAXXXXXKKX FRAAXLKXXXEK [XXXXRKXXXAKIXKK [ XXRXRXKXRXKLXK | XKHRKXX A
Mex. | XXXXXX Zf—g’?; XXXXXXXXXXKXX | XXXXKXXXEK PRRXRRRKXRKKKKRK | XXXXKAXKXKXK ] XRXX XX
¢ g:t any ume 11e residual O53INTECIENt CONCBNTraLON &f N8 6Nty [0 the CISTIBUTON system drogs below the equivaient of 0.4 mgi/L 0!

® available chiorine, immediately incrasse the chiorine doss until the residual disinfectant concentration is at least equivalent ta 0.2
mg/l of frae aveilsbis

chiorine and nouly tha Depsrirment or the approprists ACPHU by wirs or telephone within 24 hours pursuant (0
Aule 62-555.350(3), F.A.C o .
it 3t any tme the residuat disintectant concentration in the distribution system drops below the equivaient of 0.2 mg/L of free Bvailab.
chiorine, immudiately increase the chiorine dose andfor fiush approprista portions of the distribution system unv the residual disinfec:
concentration is at ieast equivelent to 0.2 mg/L of frae avaiiable chiorine and notify the Deparument or the appropriate ACPHU by wire
tslaphone within 24 hours pursuant to Rute 62-555,350(3), F.A.C. :

Page 2



I,

18

V.

7\ Department of AnenmerSubsuive OEP Form 61-555.910111
iu_ﬂ; Environmental Protection

Monthly Operation Report for Public Water 3ystems that Use Ground Wate

and far Gonsecutive Public Water Systems that Treat Their Water

" [NSTRUCTIONS: Ses Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION

Water System Information e
®System Nama: Placid Lakes Utilities

PWS identification No.: 5280223
®System Ownay ' 941-~-465-0345 or 8763
Name: lake Placid Holding Company Teiephone No.:
Address: ZGUOJg_Eferson Ave. Fh: : 33852
City: Lake Placid, v : State: Zip Code:

®System Type: ® community; O non-lransiant Aon-community; O non-community; G consecutive

®Na, of Service Cannections at End of Reporting Month: j3% O‘I‘:{/al Pu%.rlatinn Served a1 End of Reparting Manth: ;2 iyé. p]
!

Water Treatment Plant Information i

M

® Jrsatment Pla

Nama: Placid Lakes Utilities

941-465-8763 or 2427
Addrass: 302 Washington Blvd. NW

| Telephona No.:

ﬁ b L=\
City: Lake Placid State: Zip Cade:
®Parmitted Maximum Oay Capacity of Plant: . 440 gpd: ®Plant Category and Class per Rule 62:.699.310{3), F.A.C.
®Plant Operatars: Ses Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTE.YEAR OF 2% 2.4 1439 : Ses Page .

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIOE, POLYMER CONTAINING
EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEQUESTRANT: Ses Page 4.

STATEMENT BY LEAD/CHIEF WATER TREATMENT PLANT OPERATOR

| the undersigned leadichief operator of the water treatment plant listed in Part § of this form, certity that, to the bast of my knowledge and
belief, the information provided in this report is trua and accurats.

Also, | cartify that the following additional operations recards appiicable to this plant were prepared each day a certified operator statied or

visited the plant during the reporting month indicated on this report and that these records will be maintained available for review at the plant
sita far not tess than five yours:

recards of amounts of chemvcals used and chemical feed ratas;
L )

process parformance records for coagulationiflocculation (e.g., source water temperature, pH, turhidity, cofor, and alkalinity and process
effluent pH and atkalinity in addition to chemical faed rates);

process performance 1acords for sedimentation (e.g., procass effluent tusbidity and siudge volume produced);
L ]

process performanca records tor filtration (a.q., process effluant turbidity and color, number of filters in smit:e: filtratinnkraxes': u;:ld fiiter
fun volumes, head lossas, length of filter runs, fraquency of hlckwash.. amount of backwash water used, duration of backwask,
backwash rates); o

process performance records for lime-suda ash softening (e.q., saurce watsr and process effluent hardness in addition to records for
coaguiationiflocculation, sedimentation, and fiftrationl; _ , i

procass performance records for ion exchange softening {e.g., fesd and bypass flows, blend rate, and sait and brine '.U'aﬁd}- —
process performance recards for reversa asmasis (.g., fesd, product, and Lrine flows; fsed pressure, temperature, £H, conguctivity,
turbidity; product pH and conductivitv; and brine pH and conductivity); and

. ) ) . |
process performance recards far electeadialysis {e.g., polarity, feed temperature and total dissoived sofids, product conductivity and tota
dissolved solids, dilute flow rate, brine make-up, pressures, and vaitslamps). ‘

¢ o

Sestt @ Pobel /o5 S Y%7
Signaturs and Data

Name and Ceruficate Number (pleass type or print}

Page 1




- -eeseesy wpesauull REROTT TOF MUDNC Water Systems that Usa Ground Water

and for Consecutive Public Water Systems that Treat Their Water
Sy:tam PWS [dentification Number: 5280223
‘wieatman: Plant Name: Placid Lakes Utilities -

ANptnataSubsitoie OFF Form $2.685.01C.3

il. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF Moue lt LG9

®Type of Residual Disinfectant Maintained in Distribution System Served by Plant: @ fres chioring; O combined chiorina (chloraminsl;
O chiorine dioxida

,4 i g U B
A5 ] REE R Vw : Reporie
Oay.of| “Hours “] :: Quantity of Finished ° | Disinfactant; . Emerger
the 1 Plant in | Water Produced. by Plant{ Cancentcation at. .|~ JorAbnar:
Month |Qgerstion| © ' (gallena) Enuy to Distribution | : Of .:Opsran:
o : nditic
L ASYeee
2 Q&0 e
3 3p9clc
h 313 890
2 Lo
8 S17e60 ‘
7 RETES -~ jor
- 3 240cC, LS Y
9 _HLageo P 1.9
19 Yoo 2.« 0
L _JeYeco 2.3 [2&
12 _2¥lecc Ly 1D
13 3(300 2.g 2.
4 y29cce I Xs Y
15 ag Geeo 2.8 YA
— AgLoso 2 ¥ YA
L7 229000 A YA
.18 Y 0.8 ok
s £ 29008 8L 24
20 2500 X o4
21 Y4300 ') X5
= 33000 e.C_ Xy
13 jlkgcm okl f o‘\‘i-
24 3330c0 ) &G
225 246600 L1 ok
26 z2jycca LY 5.
22 A8}0c0 15 1.0
28 Yazced xS 1. o
28 a73000 12 1
30 TP s ).0
B cod & - 0. N B
Total [XXXXXX| |~ 21 AN KXXXXXXXXKKKK | XKXLXXKKAR 2 XXXAXXXXXXXX | XXXXXX
Avg. TRXXXXX| . 950 ac0 AXXXXXXXXXXAXR | XAXXXXXXKK | KRXXXXKKRXKKKX | XARKKXXXXXX | XXXXX X
| Max. [RXXXXXY . 6.6 .c00 XXXXXXXXXXKAXX [XXXXXXKKLK [ RRXXKXXKAXKXKXK | KXXXXXXXXKX| XXXXXX
" It atany UME the rearaUal GisinieCIant Concentation 81 the GATTY (0 the G TIBUton syatam drops beiow 1ne equiveient of 0.2 mgrL o!
free available chiorine, immaediately increass the chiarine dose until the residual disinfectant concentration is at least equivalent to 0.2
mosL of frae aveilable chiorine

and notify the Department or the spproprists ACPHU by wire or talephones within 24 hours pursuant (o
Ruie 62.558,35013), F.A.C.

47 at any time the residusl disinfectant concentration in the distribution system drops below the equivalant of 0.2 mg/L of free fn{arfhb‘-
ehlorine, immeadiately increase the chiorine dase and/or flush sppropriste portions of the distribution system until the residusi disinfec:

€oncontration ix st least aqurivaient 10 0.2 mg/L of free avaiiabls chiorine and notity he Dapartinent or the appropriste ACPHU by wire
islapions within 24 hours pursvant to Rule 62-555.350(3), F.A.C. )

Page 2




7\ Department of AltarnstarSobsutute OEP Form 61-558.91013;
inﬂ
A ]

i

lil.

Environmental Protection

Monthly Qperation Report for Public Water Systems that Use Ground Wate:

and for Gonsecutive Public Water Systems that Treat Their Water

- INSTRUCTIGONS: See Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFGRMATION

Water System Information L
®System Name: Placid Lakes Utilities

PWS Identification No.: 200223
®System Qwner ’ 941-465-0345 or 8763
Nama: Lake Placid Holding Company Telephane No.:
Address: 2000Jefferson Ave. = —
City: Lake Placid, ‘ State: Zip Code:
®System Type: ® cammunity; © non-transient non-community; 1 non-community; O consecutive

®HNo. of Servics Connections at End of Reporting Month: BbLg ):}'05;1 Population Served at End .ﬂf Reporting Month: 2228 ..
Water Treatment Plaat Infarmation

® Treatmant Plan

. : 941-465-8763 or 2427
Name: Placid Lakes Utilities Talephane No.:
Addrass: 302 Washington Blvd. MW P 33852 —————
City: Iake Placid State: Zip Code:

®Permitted Maximum Day Capacity of Plant; . 440 gpd; ePlant Categary and Class per Aula 62-699.310(3), FALL.

®Flant Oparators: Sen Page 3.

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH:YEAR OF F:})_n.\r: {999 : Ses Page C

SUMMARY GF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING
EPICHLOROHYDRIN, ANDJOR IRON AND MANGANESE SEQUESTRANT: Ses Page 4.

STATEMENT BY LEADICHIEF WATER TREATMENT PLANT OPERATOR

L iﬁa undersignad teadichief operator of the water traatment plant listed fn Part | of this form, certify that, to the best of my knowledge and
beliat, the information provided in this report is true and accurate.

‘Also, | certify that the following additional eparations recards applicable to this plant were prapareq eth day a certified Operator staffed or
visited tha plant during the reporting month indicated on this regort and that these records will be maintained available for review at the piant
site for not lass than five years:

§  recards of amounts of chemicals used and chemicat feed rates;

process parformanca racords for coagulationiflocculation {8.9., sourca water temperature, pH, turbidity, color, and alkalinity and process
offiuent pH and alkalinity in addition ta chemical feed ratesy; _

process performance records for sedimentatian (a.g., process effluemt rhidity and studge volumf! prudlucedl:‘ o it filtes
pracess performance racords for filtration (9.q., procass eftluant turhidity and color, number of filters in service, filtration rates, v

vun volumas, head losses, length of filter runs, fraquency of hackwash, amount of backwash water used, duration of backwask, and
backwash rates); o '

fwocess parformance records for lime-soda ash softening fe.
coagulationiflocculation, sadimentation, and filtration); . ine usad:
pracess parformance records for ion exchange softening (e.g. feed and bypass flows, blend rate, and sait and bring used)

process perfarmance recards for raverse osmosis le.g., feed, praduct, and irine flows: feed pressure, temperature, pH, conductivity, and
turbidity; product pH and canductivity; and brine pH and conductivity); and

process perfermance racords far electrodialysis {e.g., polarity, favd temperature and total dissolved soiids, product conductivity and total
dissalved solids, dilute flaw rate, bring maka-up, pressures, and voltsiamps).

-

|
)
)

@

g.. source water and pracess affluant hatdness in addition to records for

X 4

e SQeott € Hetehjas CYSED
Signatdra and Date , '

Name and Certificate Number [pleasa type or print}

Page 1




T vy

Teeatmant Plant Name:

5280223

L TeuAGE U YaLGHES Gead USE UTOUNO valer
and for Cnnsecutwe Public Water Systems that Treat Their Water
Syrtem PWS Identification Number:

L AnpinararSubstitvee OEP Form §2.585.912.3

Placid Lakes

Otilities

SUMMARY QF DAILY WATER TREATMENT DATA FOR THE MONTH/YEAR OF

FC'. hr)_’tny lﬁqc‘?

*Yype of Residual Disinfectant Maintained in Distribution System Secvad hv Plant: © fres chloring; © combined ch!unnn {chlioramina);

O chloring dioxide

M3y o :’Zﬁ;'“f' “':* Quanthty of Finished * . Numhot of insuncns
the | ‘Plant in w-:-r Produced. by Plant :Where Residual
Month | Cperation| - " {gattans) o
NV Lo : *\."‘"
1 ?Ertcco
2 373800 .
3 Rclooe [ eIl
4 o o {s [-S
e 213060 s 2
& QI8 o< WX
7 Al jeec = JNa)
8 Acisore r.4 FHR)
9 Yiece Lo 8->
19 193600 5.% S5
U 2 jge000 IS oS
12 218000 | L& [z
13 2 g L% InS
id 2 L LS
15 2 Sdod 3.0 FE
18 202000 LYos 2. g
17 243000 &9 2.
. 18 00 Faliw) 2ol
iB 32300 o.% 2-C
0 AP0 L9 Js)
21 {600 L9 J)
a2 Y9500 i;} BS
LW s s i: J..5
24 _A3(oeo 1% Jets
25 A285C0 L5 1, d
26 3 [1o%0 £ b n-g
27 éﬁ&m . &S
:: 25060 W) L
30
31
Total | XXXXXX TR 00 RAXKRAXKAARKK | KRXKXKKXKK __?_mm
Avg. |XXXXXX|— /2] 6O XXXXXXXXKXKXX | XXXXXKXXKK | KXXKKELXKKRKXRRIR | ARRXKRXXXXXK] KRXKAX
Max, | XXXXXX| . Q.6 DOD AXXXXXXAXXXXX | XXXXXXXKXK [ XXXKKKXXKXX KKK | XKXXXKKXXXXX | XXX XX
* i at any tme the resiau

feCIANt CONCENIration at the enyy 10 ine Gistnbution system arops below the equivaient of

.4 mg/t or

fre availabie chiorine, immediately increase the chiorine dose until the residusi disinfactant concentration is at lenst equivaient to 0.2

mo/L of fres svailsble chiorine end notily the Department or the spproprista ACPHU by wire or telephone within 24 hours pursuant 1o
Rule 62.555.3801(3), F.A.C.

if a1 any time tha residual disinfectant conconiration in the df:wbuu‘on system drops below the squivolent of 0.2 mg/L of free svailab.

chiarine, immudiataly incresse the chionine dose and/or flush appropriste gortions of the distribution system until the residual disintec:
concentration iz at iesst egiveient to 0.2 mg/L of frae aveilable chiorine .-md natity the Department or the sppropiiate ACPHU by wire
tslephone within 24 hours pursvant 13 Rule 62- 585,350(3), F.A.C.

Page 2



Ve Department of
AN

N

Iv.

AlainsteiSubstitute CEP Form 62-555.310131

Environmental Protection

Manthly Operation Report for Public Water Systems that Use Ground Wate

and for Consecutive Public Water Systems that Treat Their Water

* INSTRUCTIONS: See Page 5.

GENERAL WATER SYSTEM AND WATER TREATMENT FLANT INFORMATION
Water System {nformation

o Sysiem NemePlacid Lakes Utilities PWS Identification No.: O20022-
®System Dwner . 41-465-0345 or 8763
Nama: Lake Placid Holding Company Telephone Mn.:g
Address: 2000Jetferson Ave. . n20E7
City: Lake Placid, . .- State: Zip Code:

®System Type: O community; O noa-transisnt nan-community; O non-community; O consecutive

®No. of Sarvice Connections at End of Reporting Manth: 1§36 % ; eTotat Population Served at End of Reportng Month: 23A-Y. &
Water Treatment Plant Infarmation X1
® [reatmant Plan

Nama: Placid lLakes Utilities

Address: 302 W Washington Blvd. W

F 3238543~
City: Lake Placid State: ' Zip Code:
®Permitted Maximum Qay Capacity of Planr: =440 gpd: ePiant Category and Class per Rule 62-699.310(3), F.ALC.:
®Plant Qperatars: Ses Page 3.

s -465-8763 or 2427
Telephone No.: et

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTH:YEAR OF _Suagm.y 4199 : See Page .